January 16, 2024
City Commission Room, 701 N. Jefferson, Junction City KS 66441

Mayor Pat Landes
Vice Mayor Ronna Larson
Commissioner Jeff Underhill

Commissioner Al Gordon
Commissioner Richard Pinaire

City Manager Allen Dinkel

City Attorney Britain Stites

City Clerk Tammy Melton
Finance Director Lindsay Miller

7:00 P.M. - CALL TO ORDER:

a.

Pledge of Allegiance.

PUBLIC COMMENT: The Commission requests that comments be limited to a

maximum of five minutes for each person. Please state your name and address for
the record.

CONSENT AGENDA: All items listed are considered to be routine by the City

Commission and will be enacted by one motion. There will be no separate
discussion of these items unless a Commissioner so requests, in which event the
[...]
HDR personnel spent time on site to meet with City and Public Works leadership, Veolia
management, and HDR engineers associated with the current and upcoming major
capital projects at the treatment facilities. We also toured the three treatment plants to
better understand the treatment processes and asset conditions.

During the site visit, it became clear that the process water quality from Smithfield has a
significant impact on the performance of the Southwest WWTP. We decided to include
review of the pretreatment contract as well, since improvements on it may have positive
impacts on treatment plant performance. (This is addressed in a separate Technical
Memo.)

We requested and reviewed data from the City, Veolia, and KDHE. HDR also conducted
a salary survey on the wages paid by surrounding treatment systems.

2|Page

Page 40 of 138



R

Section 3 - Evaluation of Treatment Facilities

3.1 Junction City Water Treatment Plant

Figure 3.1 Junction City Water Treatment Plant

3.1.1 Facility Description

The Junction City Water Treatment Plant (WTP) is located at 2101 N. Jackson Street and
treats raw water from eleven water supply wells that draw from the Republic River
alluvium east of the WTP. Two new wells, Well No. 19 and Well No. 20, were constructed
and Weli No. 16 was abandoned under Phase 1 improvements.

Two parallel treatment trains consisting of an aerator, primary lime softening basin (one
in operation) and secondary clarifier (one in operation) remove hardness and other
contaminants. Lime, Carbon Dioxide, Chiorine, and Phosphate are added at appropriate
points in the treatment process. Water passes through one of 4 filters, into a clear well, is
pumped to a ground storage tank, and then pumped to two water towers and the
distribution system. The system also includes a filter backwash recovery tank and pump,
and sludge pumping equipment to move clarifier solids to the onsite lagoons.

The Preliminary Engineering Analysis and Pre-Design study conducted by HDR in 2013
(Engineering Report) identified improvements required at the WTP. These improvements
were divided in three phases: Phase 1 began construction in 2018. Phase 2 is currently
in progress and expected to reach substantial completion in early 2024. Phase 3 was

3|Page

Page 41 of 138



R

combined with Phase 2. The available BODR (Basis of Design Report) supplies detail on
noted deficiencies, current and planned improvements.

3.1.2 Current O&M Practices
3.1.2.1 Compliance

The water treatment plant was inspected by KDHE in 2019 and in 2022. In the two years
prior to 2022 there were 6 Bacteriological Sampling violations, 15 samples rejected by
lab, 3 Maximum Contaminant Level (MCL) violations, 2 miscellaneous reporting
violations, and no monitoring violations. There were several observations made at the
time of inspection that KDHE recommended be addressed to maintain compliance with
primary drinking water regulations including: keeping of records on premises for 12 years
for lead and cooper results and 10 years for all other records. It is recommended that the
contract operator keep these records in their system and a copy of these records be kept
on file at City Hall.

Other items from the 2019 Inspection that was recommended for resolution are as follows:
the immediate notifying of major breakdowns or serious loss of water service to KDHE
and responsible local officials, the system did not have a valve exercising program, the
system did not have an emergency water supply plan, the system was not recording a
daily distribution chlorine residual at varying locations throughout the distribution system.
It was also recommended that an inspection program for all potable water storage
structures be implemented. Storage structures should be drained, cleaned, and inspected
every three to five years. At the time of the 2019 inspection Water storage structures
had not been inspected within the previous five years. The tanks were inspected after
2019.

The City has been proactive and responsible in authorizing the design and resulting
upgrades that are slated to be completed this year. Water and wastewater treatment
systems need reviewing and upgraded periodically to keep up with permit regulations and
technology.

3.1.2.2. Maintenance Activities

Veolia uses a Preventative Maintenance software (Job Plus) to document maintenance
performed on equipment and assets. HDR reviewed work order history for the Water
Treatment Plant for 2021 and 2022. An average of 2.8 work orders were completed for
each day (365 days) of those years. These work order task may include cleaning,
inspection, preventative maintenance, or sampling. A review of documentation appears
to show that most existing equipment is serviced appropriately. However, it was observed
that while the work orders seem to cover simple tasks like lubing a pump, or cleaning a
room, and does an excellent job at inspecting safety equipment like fire extinguishers and

4/Page

Page 42 of 138



FR

emergency lighting, they seem lacking when it comes to major inspections and overhauls
for important equipment. For example, no work orders were observed for the complete
draining and inspection of a water tower, the rebuilding/overhauling of a pump, or
evaluation of the raw water wells. In addition, interviews with previous Veolia employees
and observation by HDR indicate that in the past, equipment in need of costly repairs or
that needed replacement was not always repaired/replaced in a timely manner.

It is recommended that work orders be created for the eleven water supply wells to inspect
flow performance along with other commonly inspected items every year. As a well ages,
the rate at which water may be pumped (commonly referred to as the well yield, flow, or
performance) tends to decrease. Well pump replacement or refurbishment for existing
wells was completed in phase 1 improvements (except for Well 6, 8 and 13) which was
agreed would be taken care of under annual maintenance. There was no evidence of this
maintenance observed in the work order history reviewed. A well rehabilitation and repair
memo was prepared in 2016 which summarized the repair and rehabilitation of wells
which should be taken care of under the annual maintenance program. See HDR Basis
of Design Report — Final, Junction City Water Treatment Plant Phase 2 Improvements,
HDR Project No: 10132258 March 30, 2020, Appendix F: ‘Well Cleaning
Recommendation Memo’ for documentation. It is also recommended that work orders for
each specific well pump according to the manufacture’s maintenance schedule be
created.

In addition to manufacturer lubrication schedules, it is recommended that work orders be
created for all major pumps for an annual evaluation to check flow rates against pumping
curves, check efficiencies, meg the motor, and perform a vibration analysis all major
pumps, and perform a complete rebuild every 10 years or as indicated by annual testing
and duty cycles. Also, a related work order is recommended to do an annual evaluation
with an infrared camera to look for hot spots in the electrical circuits and service that
powers the pump. This could of course be applied not only to pumps but all major
electrically powered equipment.

It is recommended that all water storage tanks, and associated booster pump stations be
included on a preventative maintenance program and clear definition of who is
responsible (the City or the contract operator) for this maintenance to be written in a new
contract. These items are not observed as being listed in the current Veolia work order
program.

It is also recommended that a backflow prevention and cross connection elimination
program be implemented and reviewed annually, HDR also recommends to the City to
adopt a meter change out program, fire hydrant change out program, and general
distribution renewal and capital improvement plan to sustainability and consistency

S|Page

Page 43 of 138



FR

replace distribution system infrastructure. This may be the responsibility of the City
forces, and not Veolia.

HDR would recommend that with the current treatment plant renewal and upgrades that
are ongoing this year, that the contract operator be required to review and update their
asset inventory and preventative maintenance program to include all new equipment and
structures and to update the program annually thereafter. Manufacturer O&M manuals
with maintenance schedules and instructions, bill of materials, spare parts list, and vendor
information will all be available from HDR as part of the upgrades on new equipment
(HDR does not have these resources available for old or existing equipment that will not
be replaced). It is recommended that the contract operator be required to use these
available resources to update their records.

If the City were to take over operations of treatment facilities, or another contract operator
took over operations, it would be of great importance to establish their own asset
management and preventative maintenance program and it would be recommended that
the current contract operator be required to cooperate in transitioning their asset/
maintenance data base to the software/database of the City’s choosing.

it is also recommended that the City retain the services of a third-party treatment expert
to annually review and verify asset list and maintenance documentation.

3.1.2.3 Chemical usage

The water treatment plant feeds the following chemicals: Lime (Pebble), phosphate,
carbon dioxide, and chlorine gas. Future plans may include a coagulant, and liquid
ammonium sulfate. Fluoride addition is being reviewed and may or may not be fed at the
discretion of the City.

Chemical cost for water treatment is one of the primary costs and it is recommended that
chemical cost per 1 million gallons of water treated be tracked as a KPI (key performance
indicator) and that Veolia works to optimize chemical usage by keeping standard
operating procedures up to date, performing process control lab analysis, and jar testing
on a regular basis. It is anticipated that chemical cost will increase due to inflation and as
all systems come online.

3.1.2.4 Solids handling

The water treatment plant has four lime lagoons approximately 330 ft x 140 ft. in size.
Lime solids bed cleaning (push-up/drying/removal) is currently, approximately $10,000
per bed with one to two beds being cleaned per year.

6|Page

Page 44 of 138



R

3.2 East Wastewater Treatment Plant

o [t
\:
(it 2450 cOMEASE $a0°Dlar fy £e1autn Bas Nl §

B0 piang b ®

% Jinal Clhgier—
- _,_/. e

siorage tank 1or sepiic wasies
&0 Wil

Figure 3.2 East Wastewater Treatment Plant
3.2.1 Facility Description

The East WWTP is located at 342 Grant Avenue and was constructed in 1954. It was
upgraded to an activated sludge process in 2000. The collection system consists of
gravity flow or pumped flow from seventeen lift stations to the activated sludge plant. The
East WWTP serves the municipal sector. The wastewater treatment facility consist of a
wet well, two mechanically cleaned screens, (one in operation), and influent pumping, grit
removal, air scouring, two primary clarifiers (one in operation), splitter box, one anoxic
basin, two circular aeration basins with fine bubble diffusers, two final clarifiers (one in
operation), RAS/WAS Pump Station, Biosolids blending tank, Ultra-Violet (UV)
disinfection with two channels and two banks, influent and effluent 24 hour composite
samplers, one lime sludge stabilization tank, and three sludge storage tanks. There is
also an air scrubber odor control system at this site. The available BODR (Basis of Design
Report) supplies detail on noted deficiencies, current and planned improvements.

7/Page

Page 45 of 138



R

The plant has a dry weather design flow of 2.5 million gallons per day and a wet weather
design flow of 7.5 million gallons per day. It has the following permit limits:

Parameter Limit Units Time
BODS 30 mg/L Monthly Average
45 mg/L Weekly Avg. Max
Total Suspended Solids | 30 mg/L Monthly Average
45 mg/L Weekly Avg. Max
Ammonia 0.9t0 36 mg/L Monthly Average
(depends ¢n month)
251097 mg/L Daily Max
pH 6.0t0 9.0 SuU Grab
E. Coli 262 to 2358 Colonies/100mL | Monthly Geometric Avg
(depends on month)
4348 Colonies /100mL | Weekly Geometric Avg
{Apr-Oct only)
Total Phosphorus 20.89 Lbs/day Annual Avg Load
Chlorides 250 mg/L Monthly Avg
Sulfates 250 _mg/L Monthly Avg
Whole Effiuent Toxicity | >55% effluent | 1IC25 Annual

There are also requirements to sample for certain parameters for monitoring purposes
only. These include Priority Pollutant Scan, Total Kjeldahl Nitrogen, Total Nitrogen, as
well as 16 parameters to be sampled when doing the Whole Effluent Toxicity sampling.

The East Wastewater Treatment Plant has had a 9.4% drop in flows between 2020 and
2022, as shown in the table below.

Year Total Effluent (MG)
2020 779.3
2021 755.0
2022 706.2

3.2.2 Current O&M Practices
3.2.2.1 Compliance

This plant was inspected by KDHE in 2020 and 2022 and found to be in compliance with
permit limits.

Review of publicly available data from EPA shows the following compliance issues:

» Whole Effluent Toxicity — failed in 2021 and 2022.
e pH - December 2022

B|Page

Page 46 of 138



FR

The East WWTP is currently not meeting nutrient removal goals. The goals are not permit
limits. During the 2020 inspection it was reported that for the last twelve months the
average total nitrogen (TN) for effluent was 20.3 mg/L and the total phosphorus (TP) was
0.63 mg/L. The goals for this plant are 10 mg/L for TN and 1.0 mg/L for TP.

The City has been proactive and responsible in authorizing the design review and
resulting upgrades that are slated to begin this year. Water and wastewater treatment
systems need review and upgrades every 20 years in order to keep up with permit
regulations and technology. These improvements are designed to enable the plant to
meet permit limits.

3.2.2.2 Maintenance Activities

Veolia uses a Preventative Maintenance software (Job Plus) to document maintenance
performed on equipment and assets. HDR reviewed work order history for the East
WWTP for 2021 and 2022. An average of 7.7 work orders were completed for each day
of those years. These work order task may include cleaning, inspection, preventative
maintenance, or sampling. A review of documentation appears to show that most existing
equipment is serviced appropriately. However, interviews with previous Veolia employees
indicate that equipment in need of costly repairs or that needed replacement was not
always repaired/replaced in a timely manner. One of the two Primary clarifiers, one of the
two secondary clarifiers, and one of the two mechanically cleaned bar screens was not in
service at the time of our visit earlier this year, nor where they in service for the KDHE
inspections in 2020 and 2022. Also, on our visit we noted that the air scrubber, used for
odor control, was 7 years old. The supervisor giving the tour didn't believe the media had
been changed since installation. We recommend a work order be added for this asset to
evaluate media and replace annually or as needed. Typical media replacement for air
scrubbers are every 1 to 3 years.

It is recommended that the 17 sewer lift stations and the collection system which conveys
wastewater to this plant be included on a preventative maintenance program and clear
definition of who is responsible (the City or the contract operator) for this maintenance to
be written into the new contract. These items are not noted as being listed in the current
Veolia asset list or work order program. This is to be expected as past practice has been
for the City to take care of these lift stations and collection system mains.

In addition to manufacturer lubrication schedules it is recommended that work orders be
created for all major pumps for an annual evaluation to check flow rates against pumping
curves, check efficiencies, meg the motor, and perform a vibration analysis all major
pumps, and perform a complete rebuild every 10 years or as indicated by annual testing